
 
An-Najah National University 

Faculty of Graduate Studies 

 

 

Appraisal of Socio-Economic and Cultural Factors 

Affecting Wastewater Reuse in the West Bank 

 

 

 

Prepared by 

Samer "Mohammad Adnan" Fareed Al- Kharouf 

 

 

 

Supervised By 

Dr. Marwan Haddad 

Dr. Hafez Shaheen 

 

 

Submitted in Partial Fulfillment of the Requirements for the 

Degree of Master in Water and Environment, Faculty of 

Graduate Studies, An-Najah National University, Nablus, 

Palestine 

 

2003 



  بسم الله الرحمن الرحيم
  
  

  "وقل اعملوا فسيرى الله عملكم ورسوله المؤمنون"
  
  
  
   صدق الله العظيم

                                                           
  قرآن كريم

  
 



Appraisal of Socio-Economic and Cultural Factors Affecting 
[...]
reservoir on top of a hill and then to a sedimentation pond east of the city. 

Because the pumping station is recently out of order, the raw sewage is 

collected and then discharged to the nearest wadis such as Wadi Al 

Samen and Wadi Al Hariyyah in the southern part of Hebron. The raw 

wastewater is being used by farmers. 

 

The sewage network of Hebron serves about 80% (120,000 inhabitants) 

of the population of the city. Designs are ready to extend the network in 

order to serve 95% of the population. 

 

• Bethlehem District  Wastewater Treatment Collection System 

The total population of the district is about 125,000 inhabitants producing 

about 12,000 m3/d of wastewater. By the year 2000, about 75% of the 



population of Bethlehem city is connected with a collection system, 

which was extended by the project Bethlehem 2000. The generated 

wastewater from the district is discharged by gravity either to the western 

side or to the eastern side of the city of Bethlehem. The western side 

discharge through 400mm diameter pipe to the Jerusalem main trunk 

which is discharged to a treatment plant nearby Jerusalem. 

 

The eastern part of Bethlehem district drains to the north and south which 

is pumped to flow in an open ditch in Wadi Kidron (Wadi Al Nar), then 

combining the sewage discharged from the eastern Jerusalem. 

 

The eastern side of the discharge produces about 2400m3 / d. There are 

two existing pumping stations, one in the northern side and the other in 

the southern side of Bet Sahour city. Those pumps divert the collected 

wastewater to the Wadi Kidron. This quantity is proposed to be collected 

and treated by the future proposed treatment plant. Until recently, no 

treating process takes place and the plant does not exist yet. 

  

The generated wastewater in Bethlehem district include a great 

proportions of industrial wastewater, several types of industries are 

existing in Bethlehem and are located in the residential areas. These 

industries include stone cutting facilities, textiles, chemical detergents, 

paint, tobacco, food and beverage factories. Most of these factories 

discharge their wastewater into wadis, without any treatment, and flows 

towards the Dead Sea. Where as a major part of the sewage is treated at 

the Soreq wastewater treatment Plant. 

 

The major problem related to the Bethlehem wastewater is the stone 

cutting facilities that use large quantities of water for cooling of the 



cutting blades. This causes high quantities of total suspended solids, in 

addition to metals generated from the cutting blades, greases, as well as 

the large quantities of used water in the cooling.  

 

• Status of the Wastewater Collection Systems in the Refugee Camps 

In most of the refugee camps of the West Bank, wastewater flows 

through open channels which were originally constructed by the U.N. in 

order to collect the storm water in these camps. These channels are liable 

to overflow during heavy rains. In summer seasons, an unpleasant smell 

is annoying the people living in and around these camps. 

 

During the Israeli military incursions of April 2002, great damage to the 

system in Jenin Camp occurred, which caused wastewater seepage 

through the destroyed houses. 

 

4-2 Wastewater Current Reuse in the West Bank 

In all localities in the West Bank, partially treated or raw wastewater is 

discharged to wadis and valleys where discharges are used for irrigating 

vegetables without any consideration to the effluent quality. In different 

localities in the West Bank (Jenin, Nablus, Bethlehem and Jerusalem), 

raw sewage is used to irrigate hundred of dunoms with different kinds of 

crops including vegetables eaten raw (eggplants, squash, parsely, radish, 

pepper, onion, mint). 



 

4-3 Status of Wastewater Treatment in the West Bank 

Few treatment plants exist in the West Bank, recent investigations has 

shown that wastewater treatment plants in the West Bank do not produce 

safe effluent. Such plants are producing a partially treated effluent and 

their performance is inadequate (PECDAR, 1994), except Al Bireh 

treatment plant. 

  

Most of these treatment plants were constructed in the seventies, although 

the resulted effluents are not considered of better quality from the 

influent.  

 

Due to the unsafe effluent and because there has been no maintenance 

and repairs as well as there is no institutional agency responsible for the 

proper updating of the operation. These facilities are considered as poor 

examples of wastewater treatment. In addition, small scale reuse schemes 

are used in the West Bank (Jenin and Sawahreh in Jerusalem Governate). 

Most of these schemes are utilizing the untreated wastewater for 

irrigation of unrestricted farming (vegetables, fruits, and salad crops).  

 

During the current crisis (the second Intifada started September, 2000), 

the access of municipal maintenance staff to wastewater treatment plants 

has, at various times, been difficult or impossible as a result of curfews, 

partial or full closures, and overall worker safety and security 

considerations.  

 

Israel measures have also raised difficulties in obtaining spare parts and 

disinfectants such as chlorine. The Palestinian Environmental Quality 



Authority stated that more than two thirds of the West Bank is 

categorized as being vulnerable in terms of pollution. 

 

Due to the low water consumption of water per capita in the West Bank, 

the wastewater influent is characterized of high concentrations and high 

BOD. The existing treatment plants are of low efficiency and do not 

produce safe effluents as mentioned earlier. The current status of the 

existing treatment in the West Bank is as follows 

 

• Jenin Treatment Plant 

The wastewater treatment plant of Jenin is an old, small, and not an 

efficient facility which was constructed in 1972 and rehabilitated in the 

year 1993. 

 

The system consists of three aerated lagoons with a surface area of 

10,500m2 with a depth of 3m in addition to one polishing pond with a 

design flow of 760 m3/d. Influent concentrations of COD and BOD were 

detected at higher than the design level of 1440 and 800 mg/l respectively 

(Nashashibi, and Van Duijl, 1995). Although the plant is newly 

rehabilitated, recently the plant is out of order.  

 

During the current crisis, the aerators of the lagoons are broken, no 

maintenance can be performed, and no spare parts can be imported to the 

plant due to the strict closures imposed on the territories. The influent is 

being bypassed by a sewer pipe without any treatment. This untreated 

effluent is being discharged into wadis, resulting in potentially serious 

environmental and health risks, in addition to potential groundwater 

contamination. 

• Tulkarem Treatment Ponds 



The treatment ponds in Tulkarem consist of three 0.5 hectare anaerobic 

lagoons constructed in  1975 for a design flow of approximately 

200m3/d. The plant is hydraulically and organically overloaded with 

hydrogen sulfide odors being emitted (Gearheart, Bahri and Al Hamdi, 

1994). The final effluent is discharged through a nearby wadi which 

crosses the green line where pumped to a large pond in Yad Hana 

Kibbutz. The effluent is used for irrigation.  

 

• Ramallah Treatment Plant 

The plant consists of a bar screen, Parshall flume, two parallel aeration 

ponds and two stabilization ponds in series. Aeration ponds have a 

volume of 3,800m3 each. The total volume of stabilization ponds is 

10,000 m3 (with an average surface area of 1,000 m2). The wastewater 

flow to the treatment plant far exceeds the design capacity of the plant 

and the treatment efficiency does not exceed 20%. The existing effluent is 

discharged through 2km long 300 mm diameter pipe into a nearby wadi.  

 

The treatment plant is recently being extended. The extension process has 

completed the concrete works.  

 

• Hebron Treatment Plant  

The plant was constructed by the Israeli Civil Administration in 1988 on 

a hilltop, and raw wastewater must be pumped about 11 km. The plant 

consists of two small lagoons followed by a larger one. The final effluent 

was originally planned to be discharged to nearby wadis. The plant has no 

capacity for handling solids or sludge. The plant has not been used since 

the pumping station was clogged by sediments and debris carried by 

stormwater. The overall system is extremely undersized capacity and has 

a high operational cost for pumping. The observed high COD and 



Chlorine levels can be attributed to the fact that the industrial wastewater 

originates from the main industries in Hebron city, which are leather 

tanning, shoe making, quarrying and stone cutting facilities. Especially 

the tanning industry produces hazardous wastewater which contains 

chromium ions and hardly removable complex organic compounds. 

Therefore wastewater collection and treatment is urgently needed. 

 

With the assumption that 80% of the water provisional supply in the year 

2020, base on 120 l/c/d, a design for a proposed treatment plant is 

completed to treat 95% of the discharged wastewater with the following 

characteristics 

 

Influent flow 15000 m3/d, with BOD load 930 mg/l, and COD 2061 mg/l 

and Nitrogen 148 TKN. The effluent BOD is expected to be 20mg/l, 

COD 25 mg/l and Nitrogen 45 TKN. The resulting effluent should be 

reused in restricted agricultural purposes in the nearby wadis. 

 

• Al-Bireh Treatment Plant 

Al Bireh treatment plant is recently constructed and operated. The 

treatment plant consists of an extended aeration tanks followed by 

sedimentation tanks. The following parts are the main components of the 

plant 

-Two aeration tanks rectangular shape of a volume of 6924 m3 each. The 

retention time of the wastewater is >25 days. 

 

-Two sedimentation tanks (circular) with a volume of 1800 m3 each. The 

retention time is about 2 days. 

 

-A screening unit 



 

-Balancing tank used for emergency cases and over flow cases. 

 

-Grit removal tank for removing the smaller size particles 

 

-Flow measurement Flume to measure the inflow of the wastewater 

 

-A primary sedimentation tank and a sludge pumping station 

 

-Ultra violet disinfection unit 

 

-Effluent regulation tank 

 

-Sludge thickening tank 

 

-Sludge dewatering building 

 

The plant is designed for  sewage flow of 5750m3/d in dry weather, and 

11500m3/d in wet weather. The Plant is designed to take BOD of the 

influent of about 522mg/l and COD of about 1044mg/l. The effluent 

BOD and COD is about 20mg/l and 100 mg/l respectively. 

The treatment plant is fed by two main pipe lines; the first one is 700mm 

diameter collects wastewater from the northern, western and middle parts 

of the city, the other pipe is 500mm collect wastewater from the south 

and east of the city. 

 

The daily total influent volume which flows into the treatment plant is 

between 3000 to 3500 m3/d. 

 



The effluent resulting from the plant is being discharged into the near by 

wadi of Der Dibwan, where some of the farmers are using the effluent in 

there agriculture. 

 

A successful experimental agriculture is being processed in the area 

surrounding the treatment plant. The land around the treatment plant has 

been divided into several parcels. Each parcel is being planted by 

different types of crops, and irrigated with the resulting effluent. 

 

The most important planted crops are Almonds, apricots, orange, Lemon, 

Grapefruits, Pistacio, sweet corn, ornamental trees and shrubs, flowers, 

rose bushes, Bougainvillae, and Olives trees. 

 

In the area of the treatment plant, an experiment of eaten cooked 

vegetables is also under process. A green house was constructed and 

zuchinni and eggplants were successfully planted. It can be said that the 

resulting effluent is being used for restricted type of agriculture. But this 

is done under the supervision of Al Bireh municipality and Ministry of 

Agriculture. 

 

• Salfeet Proposed Treatment Plant 

The design phase of the treatment plant is completed, the proposed 

treatment system is an extended aerated lagoons. The treated effluent will 

be discharged to a nearby are and ultimately utilized for restricted 

irrigation. 

 

The design of the wastewater treatment shall be based on a long term 

concept relying on two implementation stages. These stages will satisfy 

the medium and long term demand. The first stage will serve 12,000 



inhabitants up to the year 2010. The second stage will serve up to 24,000 

inhabitants. 

 

The design loads and effluent characteristics of the proposed treatment 

plant are as follow 

Influent characteristics                                   Effluent characteristics 

BOD      720 kg/d                                                    < 20 mg/l 

TSS      840 kg/d                                                    < 20 mg/l 

TN       130 kg/d                                                    < 30mg NO3/l 

 

The design sewage average flow is 65m3/h in the dry weather. The peak 

dry weather flow is 140m3/h, and the peak wet weather flow is designed 

at 230m3/h.  

 

Table 4.2 summarizes the status of the current treatment plants in the 

major cities of the West Bank in terms of the estimated efficiencies and 

the proposed future treatment processes 

 

4-4 Wastewater Composition in the West Bank  

Total annual wastewater for the Occupied Palestinian Territories is 

estimated at 72 MCM (PCBS, 2002). The West Bank low per-capita 

water consumption within Palestinian households affects the sewage 

composition by increasing the organic constituents and influent salinity. 

The biochemical oxygen demand (BOD) level in the West Bank average 

600 mg/l and may reach 1100 mg/l in some places. This is higher than the 

common BOD levels of 200-300 mg/l in many developed countries 

(PECDAR, 1994). 
Table 4.2: Existing and proposed Wastewater Treatment Systems and there 

efficiencies in the Main Cities of the West Bank 



City Existing 
Treatment 

System 

Status Proposed % 
working 

efficiency 
 Jenin Anaerobic 

Ponds 
Old, idle with 
broken aerator 

Design is ready 
for a new plant 

0 

Nablus None No wastewater 
treatment 

Activated 
Sludge, design 
is ready 

N/A 

Tulkarem Ponds Very low 
efficiency 

Activated 
Sludge 

N/A 

Bethlehem None No wastewater 
treatment 

Design is ready N/A 

Hebron Ponds No wastewater 
treatment 

Design is ready 0 

Salfeet Sewer system 
is under 
construction 

No wastewater 
treatment 

Design is ready N/A 

Ramallah Aerated 
Lagoons 

Under construction, 
concrete phase is 
completed 

Extension of the 
existing 

<50 

Al Bireh Extended 
aerated tanks 
and 
sedimentatio
n tanks 

Wastewater is 
efficiently being 
treated, effluent is 
used in restricted 
irrigation 

None 95% 

 

 

 

As in other Muslem and Arab Countries, Palestine is very strictly related 

to its culture, and the Palestinians are adhered to the social traditions and 

customs like hospitality. In many occasions such as feasts and Ramadan, 

great amounts of food are consumed. The food contents and cuisine 

habits in the West Bank in addition to the low per capita consumption of 

water lead to a clear influence at the BOD. 

 

Industrial wastewater, although representing small proportion of the 

overall effluent is largely discharged untreated into municipal sewage 

networks causing pollution to the soil, groundwater and surface water. 

 



Table 4.3 below shows characteristics of wastewater in the major citiesof 

the West Bank. These values are partially quoted from PECDAR (1994). 

 

The table shows that BOD are high compared with the developed 

countries, this is attributed to the fact that the per capita water 

consumption is much lower than that in the developed countries. In 

addition and partially, social and cultural habits and cuisine attitude in 